Material & Engineering Laboratory-Taichung

TEST REPORT 00 000 O
REPORT NO : TK-15-01828XA

PAGENO = 1 OF 1

DATE : May 06,2015
Project Self Evaluation
Applicant TZAW-YIH ENTERPRISE CO., LTD
Product Description Elbow Fitting Long
Address NO. 92, Longshan 1st St., Daya Dist., Taichung City 428, Taiwan (R.O.C.)
Manufacturer TZAW-YIH ENTERPRISE CO., LTD
Received Date Apr. 15,2015
Tested Date Apr. 15, 2015~May 05, 2015
Test Method: Hydrostatic Test=250 (kgf/cm?)
Remark: The information mentioned in the above section is provided by Client

(Exclude Date of Sample Received and Date of Testing)
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Sample Hydrostatic Test

Hydrostatic Test(Hold time: 1 minute)

Style/Item No. Hydrostatic Test (kgf/cm?) Test Results
Elbow Fitting Long 250 No leak
Remark: This Test Report is an additional original report of TK-15-01828X .Issued date: May 06, 2015.
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The required specification(s) offered in this test report is/are for reference only. Signed for and on behalf of
The conformity judgment is at the Applicant's final verdict. " SGS TAIWAN Ltd.
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